KIPOR

PARTS CATALOG

GASOLINE ENGINE
KG390



ASSEMBLY AND PART DRAWING
KG390

Easy Wearing Part

Part No. Description  Qty. Mounted to

KG390-04001 The 1stAirRing | (04 ) Piston Connection Rod Assembly
KG390-04002 The 2nd Air Ring 1 (04 ) Piston Connection Rod Assembly
KG390-04100 Oil Ring Part 1 (04 ) Piston Connection Rod Assembly
KGe40-01016 Oil Rule Gasket (01> Cylinder Block Assembly
KM168F —10008 i Drain Screw Gasket 2 1) Cylinder Block Assembly Tighten Torque for Main Bolts and Nuts (Unit: N m)
KMI68F -01021 Qil Seal 2 1) cylinder Block Assembly
G B / T 8 7 6 - 1 9 9 4 Rolling Bearing 1 (O 1 ) Cylinder Block Assembly
GB/T97.1-1985 Washer 2 Of) cylinder Cover Assembly ® Connection Rod Bolt co0—-22
KG240-02015 Exhaust Pipe Gasket | Q2) Cylinder Cover Assembly @ Flywheel Nut 1 8 5 iS
KGe40-02014 Inlet Pipe Gasket 1 o2 Cylinder Cover Assembly @ Crankcase Cover Bolt 8 O _ 8 3

@

©)

Code Description Torque

KG340-02021 Carburetor GasketA | OF) cylinder Cover Assembly Cylinder Cover Bolt 4 8 - 4 6

GB/T276-1994 RolingBearing | (05) Crankshaft Flywheel Assembly oo Ao B s 5
KG340-07100A Filter Element Part 1 07) Air Filter Assembly

KGR40-07004 A carburetor Washer 1 Q7)) Air Filter Assembly
GB/T825-1987 spakPug 1 a4 Ignition System

ALVOZ =T A~ IO MMOOw>|3

KGR40-112073 Tighten Gasket | (11) Speed Regulating and Controlling System
KG160-11202 Saddle Type Washer | (11) Speed Regulating and Controlling System
KGI160-11204 Friction Sheet 1 (1) speed Regulating and Controlling System




o5 Cylinder Cover Assembly
KG390-02000
Part No. Description Qty.

KG390-01000 Cylinder Block Assembly
No. Part No. Description Qty.

GB/T6177.1-2000 Nut M8 2

GB/T5789-1986 Bolt M8X40 GB/T971-1985 Washer 8 H
KG240-01016 Oil Rule Gasket KG240-02017 ExhaustPipe Stud 2
KG340-01015 Ol Rule KG240-02015 Exhaust Pipe Gasket 1
KG340-01005  Crankcase Cover Gasket KG240-02104 0utRetaner Washer of Extaust Vee Poe 1
KG340-02103 Exhaust Valve Seat 1

KG240-02105 Exhaust Valve Pipe
KG340-02005 Exhaust Valve

KMI168F-10008 Oil Drain Screw Gasket

1
2
3
4
5 KGle0-01011  Location Pin of Cylinder Cover
6
7 KG240-01007 Oil Drain Screw

8

18 GB/T93-1987 Washer 8
19 GB/T6177.1-2000 Nut M6

17 GB/T276-1994  Rolling Bearing 6207
18  KG240-01009 Speed Regulating Shaft

1
1
KG340-01017 0il Seal KG340-02004 Inlet Valve 1
9 KG390-01002 Cylinder Cover KGR40-02106  InletValve Pipe 1
10 KG390-01004 Cylinder Cover Gasket KG340-02102  Inlet Valve Seat 1
1l KG240-01003 Cylinder Cover Bolt KG340-02022  Wind Guard 1
12 KG240-01012 Location Pin of Cylinder Cover GB/T3789-1986  Bolt M6X12 1
13 KG390-01001 Cylinder Block KG340-02014 Inlet Pipe Gasket 1
14 KG240-01013 Electric wiring Sheath KG390-02019 Carburetor Insulation Block 1
15 KG240-01018 Oil Filler Screw KG340-02021  Carburetor Gasket A |
16 KG340-01006 Crankcase Cover KG340-02016 Inlet Pipe Stud Ee
2
19 KG160-01019 Wire Clip 20 KGP40-02001  Spring Seat of Inlet Valve 1
20 KG340-01019 Bearing Shell 2 KG240-02011 Guide Plate of Push Rod 1
21 KG340-01021 Motor Seal Plat

22 KO340E-01022 Wire Pressure Plate 22 KG160-02007 Rocker Arm Shaft Bolt 2

23 KGP40-0P009  Valve Rocker Am 2
24 KG160-02008  Rocker Arm Shaft 2
25 KGL6D-02016  Adiusting Nut of Rocker Am Shafi
26 KG240-02003 Adusting Gasket of Exhaust Valve 1
27 KG240-02002  Spring Seat of Exhaust Valve |

23 GB/T276-19%4 Rolling Bearing 6202
24 GB/T5789-1986 Bolt M8X25
25 GB/T5789-1986 Bolt M6X12

e PRI e e e e e e U s e U Y R — — U

1 3 28 KG240-02006 Valve Spring 2
\ﬁ 29 KG340-02101 Cylinder Cover 1
Recoil Starter and Fan Cover 5.4 30 KGR40-02012 Ol Seal of Inlet Valve Pipe 1
31 KGR40-02013 Spring Lower Seat of Exhaust Valve |
KG340-12000
Starting Motor Assembly No. PartNo. Description Qty.
KG340E-15000 1 KG240-12001 oi supplying Pipe Clip Hoop 1
No. PartNo.  Description  Qty. 2 KG340-12200 Fan Cover Weldment |
1 KG340E-15000 Starting Motor Assembly | 3 KGe4o-1200e Tighten Bolt |
2 (GB/TS789-1986  Bolt M8X35 4 KG240-12004 Friction Spring 1
5 KG240-12005  Pallet Guide Plate |
6 KG240-12007  PalletSpring 2
1 2 7 KG240-12008 Pallet 2
g KG340-12002 Starter Reel 1 Crankshaft Flywheel Assembly
9 KGR40-12003 Recoil Starter Spring 1 KG340-05000
10 KG240-12011  Starting Handle No. PartNo. Description Qty.
1l KG340-12009 Starting Puling Rope 1 1 KMI86F~05007 Tighten Boltof Output End |
Flywheel Generator Assembly 12 KG340-12100 Starter Outer Shell Part | 2 GB/T93-1987  Washer 10 1
KG340E-16000 13 GB/TS789-1986  Bolt M6X8 3 3 KG340-05002 Timing Gear 1
No. PartNo. Description ay. 14 GB/TS789-1986  poit Mex12 5 4 KG340-05003 Driving Gear of Blance Shaft |
1 KG340-16100  CragnglobrSefrrdng Assenty | 5 GB/T1096-1979 Key 8X40
2 (B/T5789-1986 Bolt M6X35 4 KG340D-05001 Crankshaft
7 KGI6D-05007 Key
8

1
1
1
GB/T276-1994  Rolling Bear 6207 1
9 KG340-05100  Fywheel Part !
10 KG340-05006 Impeller 1
1 KG340-05200 Starting Pull Wheel Part |
2 KG240-05004  Flywheel Nut 1
13 KMI178F-05008 Output End Washer 1
14 KG340-05003 Blance Shaft 1

KG340-07000a Air Filter Assembly

No. PartNo. Description Qty.
GB/T62-1988  Butterfly Nut M6
KG340-07001a  Upper Cover Shell

Piston Connection Rod Assembly
KG390-04000
No. PartNo. Description Qty.

1 2
2 1 N
3 KG340-07100c  Filter Element Part 1 : Egggggiggle :::;:;/:(r?;i 11
4 KG340-07002a  Lower Cover Shell | 3 KG390-04100 OilRing Part |
5 KGR40-07003a  Seal Gasket 1 4 KG340-04005  RefainerRing 2
¢ KG340-072000  Bottom Seat Part i 3 5 KG340-04004 Piston Pin 1
| Carbi Wash
7 KGR40-07004a Carburetor Washer " 6 KG340-04201  ComnectionRod 1
5 7 KG340-04202 Connection Rod Cover 1
; 8 KG40-04203 Connection Rod Bolt 2
Ignitin System 9 KG390-04003 Piston 1
KG340-14000
1 0. PartNo. Description Qty. Camshaft Assembly
KG340-14100 Ignition Coil 1
GC/T430-1999 Spark Plug F6T | KG390-06000

KG240-14300 Oil Level Switch

No.  Part No. Description ~ Qty.

Iﬂ
Yoo wneZ

GB/T5789-1986  BoltMexis 2
o N 1 KG340-06002 Valve Push Rod 2
j P GB/TEL77.1-2000 BN‘:"MM;UZ ! . 2 KG240-06001 Valve Tappet 2
@/ CB/TOTES386 - B g o2 3 KG390-06108 Camshaft 1
4 KGL60-14200 ngine Switc! 1 4 KGR40-06106 Fork Pin 1
2 / 3 5 KGe41-06107 Fork 1
6 KGe40-06101 Rocker Amm 1
7 KG240-06105 Centrifugated Block of Reductor 1
8 KG240-06104 Rocker Arm Pin 1
9 KG240-06102 Relief Spring Pin 1
K(FB%?O%IEB%HSO 0 KGl60-06103 Puling Spring |
No. PartNo. Description Qty.
1 KGL60-09200 Fuel Tank Cover Part 1
2 KGI60-09400  Filter Trap Part 1 — -
3 KG340-09100 Fuel Tank Weldment 1 Speed AdJUSt}'(”GQSi%d Controlling System
4 KG60-09300  Nozzle Assembly | No PartNo Des;:i1 l(;)‘E)no o
S GB/TS789-1986  Bolt M8X25 2 17 eB/T6l77.-200 R v 1
6  GB/T93-1987 Washer 8 2 2 KG40-11203  Tighten Gasket 1
7 GB/T971-1985  Washers 2 3 KGR40-11206 Speed Adjusting Spring (1) 1
g GB/T6170-1986 Nut M8 2 4 KG340-11201 Speed Adjusting Handle |
11 9 KG340-09002 Oil Supplying Pipe ¢ S KG340-11003 Speed Adjusting Spring |
10 KG160-09003 Clip Hoop 2 6 KG340-11210 Supporting Plate Weldment 1
1 KGR40-09004 Proecion Sheath o O Suppying Poe | 7 KG160-11205  Adjusting Spring 1
L —_ 8  GB/T818-2000 ScrewMsX30 1
9 KGR40-11001 Idle Adjusting Spring 1
0 KG340-11002 Speed Adjusting Pull Rod 1
Muffler Assembly 1 KG240-11103 Fly Ball Pin 2
KG340-08000 g :jgg:g?llllg; Small Gear;;SBp:TId Limitor 1
- - 2
N10. Part No. Description Qty. 14 KG340-11005 Speed Limitation Push Rod |
GB/TB18-1985  Cross Plug Head Screw M5X8 4 15 KG160-11202  Saddle Type Washer 1
2 KG270-08200 Cover Shell Weldment 1 16 KGIGD-11204 Friction Sheet |
3 GB/T818-1985  Cross Plug Head Screw M6X8 1l 17 KGL60-11208  Pushing Wire Cover |
é E}ZWH%S “:VVas:ers 1 18 GB/TS783-2000  Bolt M6X20 1
19371987 asner 19 GB/T5789-2000 Bolt M6X12 H
6 KG270-08100 Muf:':er \</3Ve\dmem i Cylinder Cover Assembly 20 GB/7818-2000 Screw M5X15 1
7 KG240-08002  Muffler Gasket 21 GB/T97.1-1983 Washer 6 1
8 KGR40-08001  ExhaustPipe ! 1 KG240-03000 22 KGR40-11004 Sliding Bush 1
No.  PartNo. Description Qty.
5 emeimses Nt M8 A e | KGR40-03003 Cyinder cnverggmen ot &3 KGleo-tione Gasket !
0 oB/1974-1985 Washer 5 4 3 o KC240-03004 OjinirCore TahenBol st 1 24 KGR40-1008  PushRod Gasket 1
1 KG270-08300 . Spark Arrester 1 5 3 KG240-03100 Cylinder Cover Part 1 25 KG160-11009 Retainer Ring 1
1§ Keedo-nacin Bt fos P Cor Rt 1 . 4 KG240-03001 Cyinder Cover Seal Ring | 26 KGedo-11012 Clip Spring 1
14 GB/93-1987 Washer 8 g 5 KG240-03002  Ventilating Pipe 1 27 KG160-11007  Square Head Bolt 1
19 GB/93-1987 Washer 5 " 28 KG340-11011 Speed Adjusting Arm |
29 GB/T6187-2000 Nut M6 1
30 KMGBF-IOB  Ojl Seal 8X14X26 |




